
0 | P a g e  
 

IMPACT OF CHARTER IMPLEMENTATION  

ON  

ENVIRONMENTAL STATUS OF PULP & PAPER 

INDUSTRIES  

IN GANGA RIVER BASIN 

(IN STATES ALONG MAIN STEM OF RIVER GANGA) 

 

  

 

Central Pollution Control Board  

(Ministry of Environment, Forest & Climatic Change) 

Parivesh Bhawan, East Arjun Nagar, 

Delhi-110032 

 

 

September, 2022 



1 | P a g e  
 

CONTRIBUTIONS 

 

Guidance and Planning  Dr. Prashant Gargava 

      Member Secretary, CPCB, Delhi 

Technical Review   Dr. A.K. Vidyarthi, Director & Divisional Head 

- WQM-II 

Coordinators  Sh. M. K. Biswas, Additional Director & RD-

Lucknow 

 Dr. Raj Kishore Singh, Scientist-‘D’ 

 Ms. Manu Jindal, Scientist-‘B’ 
[...]
catering 10 agro based pulp & paper mills. 

4. PRODUCTION OF PULP AND PAPER 

4.1. Pulping processes 

The use of bagasse, agricultural residues like wheat straw, grasses and waste paper is majorly 

used for manufacturing of pulp in river Ganga basin. The following processes are commonly 

used for pulping of woody and non woody raw materials: 

a. Ground wood process 

b. Kraft or Sulphate process 

c. Sulphite process 

d. Soda process 

e. Neutral sulphite semi-chemical pulping process 

However, the charter suggests only sulphate pulping and soda pulping processes as these are 

the most suitable process for pulping of Bagasse and other agro residues.  Both processes are 

described below:  



17 | P a g e  
 

4.1.1. Kraft or Sulphate process 

In this process the raw material, such as wood/bamboo, is cut into small pieces and digested 

with a solution containing sodium hydroxide and sodium sulphate. The binding material in 

the wood, lignin and other compounds are dissolved in the cooking liquor at the temperature 

and pressure conditions of digester. The spent liquor, called black liquor is concentrated in 

evaporators and burnt in a furnace for the recovery of chemicals which are reused in the 

process. The heat generated during combustion is recovered in form of steam. The molten 

residue of inorganic chemicals is dissolved in water to produce green liquor. The green liquor 

is reacted with lime to convert sodium carbonate to sodium hydroxide. The calcium carbonate 

is calcined in a rotary kiln for use in the earlier step. The Kraft process has been widely used 

in India and gives good quality pulp.  In case of agro residues in place of chipping, washing 

of raw material is done before pulping. 

4.1.2. Soda process 

Digestion of the prepared raw material here is done in cooking liquor consisting mainly of 

NaOH at a pressure of 4-5 kg/cm2 maintained with steam. Raw materials such as rice straw, 

wheat straw, waste paper or rags are brought into contact with about 15% of their weight of 

NaOH. The materials mentioned here have potential of replacing bamboo resources as these 

are depleting rapidly. At the 3-4hr of operation, the pulp blown to tanks after release of 

pressure is washed on screens. The spent liquor is quite dilute and contains substantial 

quantities of non-cellulosic material in the case of grasses and straws. 

4.2. Recent Paper Production Trend in Different Categories 

In recent years’ production of pulp and paper has increased significantly in river Ganga basin. 

State wise distribution of production is shown in Table 7.  

Spatial and temporal variation of production among these 7 categories is shown in Figure 7, 8, 9, 

10, 11 and 12 sequentially. Major growth in production has been observed in C1, C2 and D 

category. 

 

 



18 | P a g e  
 

Table 7: Category Wise Production (in MT/day) for Year 2017, 2018 and 2019 

UTTARAKHAND 

Year Category 

A1 A2 B1 B2 C1 C2 D 

2017 493.15 0 696 145 708 1288.3 41 

2018 493 0 700 145 940 1910 100 

2019 437 0 728 143 874 2061.6 200 

UTTAR PRADESH 

Year A1 A2 B1 B2 C1 C2 D 

2017 0 0 251.7 100 988.76 2593.1 0 

2018 0 0 245 100 1336 3382.5 0 

2019 0 0 380 150 1267.3 3657.53 0 

BIHAR 

Year A1 A2 B1 B2 C1 C2 D 

2017 0 0 0 0 0 129.17 0 

2018 0 0 0 0 0 189 0 

2019 0 0 0 0 0 148 0 

WEST BENGAL 

Year A1 A2 B1 B2 C1 C2 D 

2017 0 0 0 0 44 539 93 

2018 0 0 0 0 92 743 83 

2019 0 0 0 0 73.5 1220.54 99 

Note: There was no procedure for categorization in year 2011, so year 2011 is not included in 

above table. Only Uttarakhand is falling under A1 category. 

 

Figure 7: State Wise Distribution of Paper Production in Recent Years 

Uttarakhand
Uttar

Pradesh
Bihar West Bengal Total

2017 3371.45 3933.56 129.17 676 8110.18

2018 4288 5063.5 189 918 10458.5

2019 4443.6 5454.83 148 1393.04 11439.47

0

2000

4000

6000

8000

10000

12000

14000

P
ro

d
u

ct
io

n
 (

M
T/

d
ay

)



19 | P a g e  
 

 

Figure 8: Category Wise Distribution of Paper Production in Recent Years

A1 B1 B2 C1 C2 D Total

2017 493.15 947.7 245 1740.76 4549.57 134 8110.18

2018 493 945 245 2368 6224.5 183 10458.5

2019 437 1108 293 2214.8 7087.67 299 11439.47

0

2000

4000

6000

8000

10000

12000

14000

P
ro

d
u

ct
io

n
 (

M
T/

d
ay

)



20 | P a g e  
 

 

Figure 9: Category Wise Distribution of Production in 

Uttarakhand 

 

Figure 10: Category Wise Distribution of Production in 

Uttar Pradesh 

 

Figure 11: Category Wise Distribution of Production in 

Bihar 

 

Figure 12: Category Wise Distribution of Production in 

West Bengal 

A1 B1 B2 C1 C2 D

2017 493.15 696 145 708 1288.3 41

2018 493 700 145 940 1910 100

2019 437 728 143 874 2061.6 200

0

500

1000

1500

2000

2500

P
ro

d
u

ct
io

n
 (

M
T/

d
ay

)

Uttarakhand

A1 B1 B2 C1 C2 D

2017 0 251.7 100 988.76 2593.1 0

2018 0 245 100 1336 3382.5 0

2019 0 380 150 1267.3 3657.53 0

0

500

1000

1500

2000

2500

3000

3500

4000

P
ro

d
u

ct
io

n
 (

M
T/

d
ay

)

Uttar Pradesh

A1 B1 B2 C1 C2 D

2017 0 0 0 0 129.17 0

2018 0 0 0 0 189 0

2019 0 0 0 0 148 0

0
20
40
60
80

100
120
140
160
180
200

P
ro

d
u

ct
io

n
 (

M
T/

d
ay

)

Bihar

A1 B1 B2 C1 C2 D

2017 0 0 0 44 539 93

2018 0 0 0 92 743 83

2019 0 0 0 73.5 1220.54 99

0

200

400

600

800

1000

1200

1400

P
ro

d
u

ct
io

n
 (

M
T/

d
ay

)

West Bengal



21 | P a g e  
 

5. MANAGEMENT OF TRADE EFFLUENT 

5.1. Black Liquor Management in Wood/Agro based Units 

Before Charter, discharge of untreated / partially treated black liquor by agro residues based 

pulp and paper mills along with treated effluent was a major contributor to pollution load 

discharged into river Ganga. Besides pollution load it also resulted in loss of valuable chemicals 

as well as contributed to high colour in the effluent / receiving stream.  

Thus under the charter installation and operation of Chemical Recovery Processes (CRPs) (Fig 

13) by the Pulp & Paper mills manufacturing chemical pulp from wood/agro residues was made 

mandatory for black liquor management. As a result, while some of the agro based paper mills 

went for capacity expansion to make installation and operation of chemical recovery system 

techno- economically feasible and viable while the other low capacity agro based paper mills 

switched over to RCF after dismantling of digester. 

Further a Protocol for Operating Chemical Recovery Plants (CRPs) (Individual/ Common) 

was also prepared under the Charter to ensure regular chemical recovery operation which is as 

under: 

Protocol for Chemical Recovery Operation 

a. Flow measurement of Weak Black Liquor (WBL), Strong Black Liquor (SBL), Measurement 

of Heavy Black Liquor (HBL) by installing Mass Flow meter (Recording of daily, to-date 

monthly and to-date yearly flow of WBL, SBL and HBL).  

b. All these Flow measurement devices shall be connected to PLC based logic or DCS with 

required password.    

c. Recording of daily, to-date monthly and to-date yearly production of Soda Ash (in MT). 

d. Separate steam mass flow meter in CRP should be installed. 

e. Consumption of steam in evaporators in MT/Day (Recording daily, to-date monthly and to-

date yearly steam consumption in MT).  

f. Recording of Steam Economy of evaporators (on daily, to-date monthly and to-date yearly 

basis). 



22 | P a g e  
 

g. Consumption of power in the total CRP in Units/Day (Recording daily, to-date monthly and 

to-date yearly power).  

h. Separate power meter (with totalizer) connected to PLC based logic or DCS with required 

password for the CRP should be installed.   

i. Caustic (lye or soda) consumption figures should be noted on daily basis.  

j. Agro-based Kraft paper mill should keep the record of caustic consumption in cooking 

(digester). 

k. Agro-based writing-printing paper mill should keep record of caustic consumption in cooking 

and alkali extraction separately. 

l. The mills should give the declaration of total caustic purchased and total Soda Ash produced 

in a month.  

m. All the input raw materials utility (like steam, power, chemicals etc) effluent flow and pulp 

production data in Pulp Mill shall be recorded on daily / monthly / yearly basis. 

n. Pulp Mills effluent flow drain should be separate and flow should be measured and recorded. 

o. For Common CRP (CCRP), the black liquor has to be transported only through pipelines. Any 

other mode of transportation, like tankers, shall not be permitted. 

p. All the Pulp Mill effluents shall be separate and cameras should be installed at the discharge 

points and there should be no permission to run digesters for pulping by Paper Mills without 

having CRP facility or membership of a common CRP. 

 



23 | P a g e  
 

 
Figure 13: Black Liquor Management in Wood/Agro Based Pulp and Paper Mills in river Ganga 

Basin 

 

5.2. ETP Upgradation 

5.2.1. Installation of Fibre recovery Systems 

The loss of fibres with mill were identified as a major cause of organic pollution load from 

pulp and paper mills of the cluster. In addition, it resulted in loss of valuable resource. 

Emphasis on installation of efficient Fiber Recovery systems like Dissolved Air Floatation 

(DAF), Sedicell, Krofta, Poly Disc Filter etc. (Fig 14) under charter helped in increased 

recovery of fibres leading to resource conservation and consequently reduction in pollution 

load going to ETP as well as facilitated reuse / recycling of the back water into the process 

leading to water conservation and reduction in fresh water consumption. 



24 | P a g e  
 

 

Figure 14: Fibre Recovery Units Installed by Pulp and Paper Industries in River Ganga Basin 

5.2.2. ETP Upgradation as per Charter 

The charter made it mandatory to have adequate ETP with following Units as indicated in 

Fig 15 and discussed as under:  

a. Equalization Tank - for mitigating the fluctuation in pollution load due to change in raw 

material furnish and product quality. Provision for air supply was also recommended to 

ensure thorough mixing and avoid settling of suspended solids. 

b. Primary Clarifier to facilitate removal of suspended solids. It was recommended to 

upgrade the primary clarifier so that atleast4-5 hrs retention time along with surface 

overflow rate of < 20 m3 / m2 / day is achieved for satisfactory removal of suspended 

solids. It was recommended that the suspended solids level in primary clarifier overflow 

should be < 200 mg/l. 

c. In Aeration tank, emphasis on providing adequate aeration with respect to inlet BOD load 

was made.  Due to inherent issues of dead zone formation as well as irregular operation of 

surface aerators to save energy cost by the mills, installation of diffused aeration was given 

priority which had benefits of improved air to substrate contact leading to improved 



25 | P a g e  
 

reduction in pollution load. Maintaining MLSS level of 2000 – 2500 mg/l was made 

mandatory  

d. Like Primary Clarifier, Secondary Clarifier was also required to be upgraded to provide at 

least 5-6 hrs retention time to prevent washout of biological biomass along with surface 

overflow rate of < 20 m3/m2/day. 

e. Tertiary Treatment involving Coagulation & Flocculation and/ or micro filtration, dual 

media filter, activated carbon filter, pressure sand filter etc. were made mandatory to further 

polish the treated effluent quality. 

 

Figure 15: Effluent Treatment Plant along with Tertiary Treatment 

6. COMPLIANCE VERIFICATION BY CPCB AND THIRD PARTY 

Earlier, CPCB used to carry out inspection of Grossly Polluting Industries (GPIs) on annual basis. 

However due to workforce constraint, only 30-40% of GPIs were able to be inspected annually. 

Principal Secretary to Hon’ble Prime Minister directed CPCB to update inventory of Grossly 



26 | P a g e  
 

Polluting Industries (GPIs) every year and ensure that 100% inspection of GPIs is carried out 

annually through third party involving reputed technical institutes. 

Thus since 2017 onwards, CPCB has been assigning the task of GPIs inspection to Third party 

technical institutions with an ultimate objective of verifying compliance status, assessing 

freshwater consumption, wastewater generation and wastewater discharged (quality and quantity) 

by Pulp & Paper units (considered as GPIs) operating in the states of Uttarakhand, Uttar Pradesh, 

Bihar and West Bengal, and having discharge into drains, tributaries leading to river Ganga. 

A detailed inspection format (Annexure-1) was developed by CPCB in consultation with the 

expert institutions and was provided to the Third party technical institutions for collection of 

necessary information. 

6.1. Criteria for Allotment of Units to the Third Party 

Following points were considered before allotment of units to third party technical institutions 

for inspection: 

a. Field of expertise of institute 

b. Distance of institute from unit 

c. Financial proposal submitted by institute for carrying out inspections 

Accordingly, following institutes were recognised as third party and units were allotted as 

shown in Figure 16 &17. 

a. Aligarh Muslim University (AMU) 

b. Central Pulp & Paper Research Institute (CPPRI) 

c. Indian Institute of Technology Delhi (IIT-D) 

d. Indian Institute of Technology Kharagpur (IIT-Kh) 

e. Indian Institute of Technology Roorkee (IITR) 

f. Jadhavpur University, Kolkata 

g. Indian Institute of Technology Banaras Hindu University (IIT BHU) 

h. Motilal Nehru National Institute of Technology, Allahabad (MNNIT) 



27 | P a g e  
 

i. National Institute of Technology Patna (NIT-Patna) 

j. Pollution Control Research Institute –Bharat Heavy Electronics Ltd. (PCRI-BHEL) 

 

 

Figure 16: Distribution of Pulp and Paper Industries for Inspection among Technical 

Institutes in the Year 2018 

 

Figure 17: Distribution of Pulp and Paper Industries for Inspection among Technical 

Institutes in the Year 2019 

1

33

19

6

10

2
4

4 5 1

2018

AMU

CPPRI

IITD

IITKh

IITR

IITBHU

Jadavpur University

MNNIT

NIT Patna

32

28

15

10
1 5 2

2019

CPPRI

IITD

IITKh

IITBHU

MNNIT

NIT Patna

PCRI-BHEL



28 | P a g e  
 

6.2. Compliance Status 

Compliance of the pulp and paper mills was decided on the basis of the level of major 

pollution parameters in final discharge with respect to consent parameters. By-pass, if any 

was considered as non-compliance. GPIs are considered non-complying due to various 

reasons such as exceedance in discharge norms of treated effluent, validity of consent to 

operate, operational status of pollution control devices etc. State wise overall compliance 

status of Pulp & Paper Mills in Ganga River Basin for year 2017, 2018 and 2019 is shown in 

Table 8-10, respectively and indicated in Fig 18. 

Table 8: Compliance Status of Pulp & Paper Mills in Ganga River Basin – Year 2017 

S.  

No. 

State Total Operational Complying Non-

Complying 

Percentage 

compliance 

1. Uttarakhand 34 24 18 06 75 

2. Uttar Pradesh 43 36 20 16 55.5 

3. Bihar 04 03 00 03 0 

4. West Bengal 09 08 03 05 37.5 

 Total 90 71 41 30 57.7 

Table 9: Compliance Status of Pulp & Paper Mills in Ganga River Basin – Year 2018  

S. 

No. 

State Total Operational Complying Non-Complying Percentage 

compliance 

1. Uttarakhand 31 25 25 0 100 

2. Uttar 

Pradesh 

39  

36 

34 02 94.4 

3. Bihar 05 05 05 0 100 

4. West Bengal 10 09 07 02 77.8 

 Total 85 75 71 04 94.7 

Table 10: Compliance Status of Pulp & Paper Mills in Ganga River Basin – Year 2019  

S. 

No. 

State Total Operational Complying Non-

Complying 

Percentage 

compliance 

1. Uttarakhand 28 28 27 01 96.43 

2. Uttar Pradesh 45 41 32 09 78.05 

3. Bihar 05 04 04 00 100 

4. West Bengal 15 13 12 01 92.31 

 Total 93 86 75 11 87.21 



29 | P a g e  
 

 

Figure 18: Year  Wise Compliance Status of Pulp and Paper Mills  in river Ganga basin 

As indicated above there has been significant improvement in compliance status of Pulp & Paper 